ILLINQOIS POLLUTION CONTROL BOARD
March 22, 1990

IN THE MATTER OF:

PROPOSED SITE SPECIFIC RULE CHANGE R87-34
FOR THE CITY OF ROCK ISLAND'S (Site-Specific
PUBLIC WATER SUPPLY TREATMENT (Rulemaking)

PLANT DISCHARGE: 35 ILL. ADM.
CODE 304.217

OPINION AND ORDER OF THE BOARD (by J. Anderson):*

This matter is before the Board on a petition for site-

specific rulemaking filed by the City of Rock Island (Rock
Island).

In its petition, filed September 29, 1987, Rock Island
requested the Board to adopt a rule which would "allow the
discharge of solids from Rock Island's public water treatment
plant located in Rock Island County, Rock Island, Illinois..... to
allow for the discharge of effluent containing solids to the
Mississippi River" (Exh. 1, p. 1). That discharge does not meet
the requirements of 35 Ill. Adm. Code Section 304.106 and
304.124(a) for iron, manganese or total suspended solids (TSS).
The Section 304.124(a) standards for these contaminants are 2.0
milligrams per liter (mg/l) for iron, 1.0 mg/l for manganese, and
15 mg/1 for TSS. Section 304.106 prohibits effluent which
contains "settleable solids, floating debris, visible cil,
grease, scum or sludge solids" and states that "[clolor, odor and
turbidity must be reduced toc below obvious levels."

Rock Island Proposal

As an alternative to the general standards, Rock Island
urges the Board to adopt the focllowing as a new rule addition to
Subpart B: Site Specific Rules And Exceptions Not Of General
Applicability, of the Board's water pollution rules (35 Ill. Adm.
Code Title 35, Subtitle C, Chapter I):

Rock Island Water Treatment Plant discharges

This Section applies to the existing water
treatment plant known as the Rock Island
Public Water Supply Treatment Plant, owned by
the City of Rock Island, which discharges intoc
the Mississippli River, Such discharges shall

* We express our great appreciation to Mr. Phillip Van Ness, who

acted as Hearing Officer in this proceeding, and for his
contributions to the drafting of this Final Opinion and Order.
We also thank Mr. David O'Neill for conducting the February 8,
1989 hearing.

109-599



not be subject to the effluent standards for
total suspended solids, iron and manganese of
35 Ill. Adm. Code 304.124.

Procedural History

On November 12, 1987, the Environmental Protection Agency
(Agency) filed a motion to consclidate the instant proceeding
with Board proceeding R87-35 which regards a similar petition for
a site-specific rule on behalf of Rock Island's sister city, the
City of East Moline; Rock Island opposed the motion. On December
12, 1987, the Board denied the motion.

Pursuant to Board Resolution 88-1 (i.e., without
consideration of the merits of the proposal), the Board on April
21, 1988, adopted the Rock Island propcsal for First Notice
publication in the Illinois Register. The proposal appeared in
the Illinois Register for May 20, 1988 (12 Il1l. Reg. 8531). An
economic impact analysis was filesd on June 30, 1988 by the Small
Business Office of the Department of Commerce and Community
Affairs (DCCA; PC#1l), indicating that there would be "no
effect"on small businesses. In response to the Hearing Officer's
Order and following an extension of time granted by the Hearing
Officer, Rock Island pre-filed testimony and exhibits on October
17, 1988. In addition, both the Agency and the Department of
Energy and Natural Resources (DENR) pre-filed comments and
questions for hearing. On December 7, 1988, the Hearing Officer
issued a revised Order regarding pre-hearing submission of
testimony and exhibits, and set hearing in this matter for
February 8, 1989. Rock Island pre-filed amended testimony and
exhibits on January 19, 1989.

On January 24, 1989, the Hearing Officer ordered
participants to file comments regarding the necessity for an
economic impact study (EcIS). Although Rock Island indicated an
EcIS was necessary (PC#4), neither the Agency (PC#3) nor the DENR
(PC42) agreed; on February 23, 1989, two weeks following the
hearing in this matter, the Board entered an order finding that
no EcIS was necessary. Upon petition from Rock Island, the
Hearing Officer granted an extension of the deadline for filing
of final post-hearing comments. Post-hearing comments were
timely filed by the Agency (PC#6 and #8) and Rock Island
(PC#7). One comment was provided to the Hearing Officer at the
hearing by Mr. John Hass, President of The Valley Group {PC#5).

On June 9, 1989, pursuant to Secticn 5.01(d) of the
Administrative Procedure Act, Ill. Rev. Stat. ch. 127, par.
1005.01(d), the Board refiled the original proposal for First
Notice publication in the Illinois Register; this appeared in the
Illinois Register for June 23, 1989 (13 Ill. Reg. 9421). During
the following First Notice comment period, comments of a
technical nature were received from the Administrative Ccde
Division of the Office of the Secretary of State (PC#9) together

109-600



with substantive comments from the Illinois—American Water
Company (PC#1l1). DCCA filed another Impact Analysis, identical

in all essentials to the original (PC#l1), on July 31, 1989
(PC#10). ' '

No discussion of the procedural history of this case would
be complete without mention of the other proceedings before the
Board regarding the Rock Island facility. Two of these
proceedings are identified by Rock Island in its Motion for Leave
To File Site Specific Rule Change Petition without Supporting
Signature Petition, which accompanied the original petition, as
well as in the testimony provided by Rock Island (Tr. 12-13).
These proceedings include two variance proceedings, one which
relates to the Board's effluent limitations for trihalomethanes
(PCB 87-13)* and the other which sought variance (temporary)
relief for the same purposes as the instant site specific rule
request (PCB 85-118).** The third proceeding was a failed
earlier attempt by Rock Island to secure site-specific rule
relief (R84-18), dismissed in part for lack of information
regarding environmental impact (Tr. 60).

Background

The effluent in question emanates from Rock Island's public
water treatment plant located on a 23 acre site in Rock Island
(Tr. 77). The land, which was purchased in the late 1800's for
the water treatment plant, is today shared by the plant (10.9
acres) and an open area which is heavily used by the City's park
district and its residents as a park (12.9 acres), often referred
to as "Reservoir Park" (Tr. 30-32; 36-37; 79-82; 96-100; 171;
237-240). However, the City does not assert that the plant is
"landlocked" or that the usage of the area as a "park" supersedes
or precludes use of the land for expansion of the plant (Tr. 238-
240); the City does claim that loss of the "park" would impact it
directly, since the City's own Parks and Recreation Department
(rather than an independent park district) utilizes the "park"
and would be forced to attempt to secure an alternative (Tr. 241-
243). The plant, which was originally built in 1898, provides
clarified, filtered and disinfected water to approximately 47,000
residences and 1,000 businesses in the City (Tr. 51).

Rock Island's source of raw water is the Mississippl
River. A pumping station at 24th Street in Rock Island pumps the

* The Board granted Rock Island's variance request by order of
May 14, 1987.

** The Board granted the variance on October 1, 1987 (Order
corrected October 15, 1987), subject to the conditions that Rock
Island either obtain a site-specific rule change as herein
requested, or implement the appropriate remedies for complying
with the limitations of rule Section 304.124(a). Variance relief
explres no later than December 1, 1991.

1N9-601



raw water approximately one mile to the treatment plant. The
plant has a capacity of 16 million gallons per day (gpd):
however, for the last five years, it has only treated about 5.5
million gpd (Tr. 52). The raw water is first pumped to rapid-mix
flocculation units, thence to two rectangular sedimentation
basins; sedimentation is aided by the addition of alum and lime
(Tr. 51-52). Since 1977, some of the sediments in the
sedimentation basins have been continuously removed utilizing
four circular sludge rakes 65 feet in diameter installed in the
upper two-thirds of the basins (Tr. 54; Exh. 5). Clarified water
from the sedimentation basins is routed through gravity filters
and thereafter is directed to "clear lakes" for disinfection and
fluoridation prior to entering the storage and distribution
system (Tr. 52; Exh. 4).

Wastes from the water treatment process consist of backwash
water from the filters and sludge from the settling basins (Tr.
53; 104; 211-212). Sludges from the sludge rakes and from the
filters are continuously removed. These sludges (approximately
19% of the total sludges generated by the plant) are dewatered by
use of a backwash recovery basin, a sludge thickener and four
basket centrifuges (Tr. 54). The dewatered sludges are then

hauled to a regional landfill 12 miles from the plant (Tr. 54;
212).

The largest proportion of solids (approximately 81l%) are not
captured by the sludge rakes and the filter backwash. It 1is
therefore necessary that the settling basins be taken off-line
approximately twice a year to remcve the sludges which are not
captured by the rakes; the City calculates that the average daily
rate of accumulation of these sludges is 4,800 lbs. per day (Tr.
53). It is undisputed that approximately 50% of the solids in
Rock Island's discharge originates from the Mississippi River;
the balance 1s added in the course of treatment (Ibid.). The
"added" solids (expressed as percentage of the whole) consist of
23% aluminum hydrate and 27% calcium hydrate (Ibid.). These
accumulated solids are flushed from the sedimentation basins with
fire hoses; flows from the flushing are directed via a 0.4 mile
long storm sewer to Black Hawk Creek, an intermittent stream
which is tributary to the Rock River (Tr. 57-58). Flushing takes
approximately five days, during which solids are discharged at
the rate of 144,000 lbs. per day (Tr. 66-67). The average
concentration of TSS, iron and manganese in Rock Island's
discharge to Black Hawk Creek is as follows:

TSS 14,450 mg/1l
Iron 928 mg/1
Manganese 300 mg/1 (Tr. 58).

Rock Island does not seek tc continue discharging to Black
Hawk Creek as it has for approximately 70 years; rather, it seeks
to rercute its outfall to the "Sylvan Slough" portion of the
Mississippi River, being that portion which passes between the

109-602



Rock Island Arsenal island and the City (Tr. 62-63; Exh. A of
Exh. 3).

Applicable Law

Proposals for site-specific regulations are governed by the
provisions of Title VII of the Act, specifically Section 27 (Ill.

Rev. Stat. ch. 111%, par. 1027). Subsection (a), in relevant
part, states as follows:

a. The Board may adopt substantive
regulations as described in this Act. Any
such regulations may make different provisions
as required by circumstances for different
contaminant sources and for different
geographical areas...and may include
regulations specific to individual persons or
sites. In promulgating regulations under this
Act, the Board shall take 1into account the
existing physical conditions, the character of

the area involved...the nature of
the...receiving body of water...and the
technical feasibility and gconomic

reasonableness of measuring or reducing the
particular type of pollution.

The Rock Island plant's physical condition has been
described at length (Tr. 51-58; 104-105). Nothing in the record
indicates that the plant's physical condition, per se, poses any
particular impediment to compliance with the general rule,
although Rock Island has, as noted above, provided extensive
testimony regarding the evident need for a number of maintenance
and improvement projects (Tr.76-77; Exh. 6).

The character of the surrounding area has been at issue
here, to the extent that all cr some of the adjoining ground
(12.9 acres) upcn which any sludge handling facilities would be
constructed if relief hereunder were denied is heavily utilized
as a "park" although the property is clearly not a park in that
it has always been owned and held by the City's public water
supply department as room for possible expansion or other use.
Rock Island and several community witnesses described the
importance of the "park" in terms of its usage, locaticnal
attributes and cost and difficulty of replacement (Tr. 30-32; 36-
37; 79-82; 96-100; 171; 237-240). According to this testimoeny,
the "park" serves some 40,000 persons per year, including some
26,500 participants in organized recreational activities
(softball, baseball, soccer, etc.) sponsored by the Rock Island
Park and Recreation Department (Tr. 79-80). The City estimates
that replacement of the "park" would cost the city $2,400,000 if
the City had funds available for that purpose (Tr. 98; 196);
using an assessment technique reported by DENR, it estimates the
econcmic value of the "park" in terms of lost recreatiocnal
opportunities to be $138,000 per year {(Tr. 197-198; Exh. 8). The

109-603



City indicates that for a variety of reasons, other available
lands that could be used for park purposes are either
intrinsically less desireable (e.g., access is more hazardous) or
poorly located for the purpose (Tr. 32; 98-99; Exh. 8). 1In
addition, Rock Island has provided considerable testimony and
exhibits characterizing the area in terms of its significant
economic downturn since the late 1970s, including the loss of
numerous businesses (Tr. 22; 23-24; 3%; 41; 74-75; 86-94; 173;
225-226); we will address economic matters below, in the context
of Rock Island's contentions regarding economic reasonableness.

Finally, Rock Island does not contend that compliance with
the existing regulation is not technically feasible (Tr. 68;
PC#7, p. 16). Rather, Rock Island argues that compliance with
the general standard is econcmically unreasonable; by extension,
Rock Island suggests that the economic reasonableness of

compliance is related to the nature of the receiving body of
water.

Nature of the Receiving Body of Water

As noted previously, Rock Island's effluent discharges
directly into, and comprises, the headwaters of Black Hawk Creek,
a tributary of the Rock River. The City does not propose to
continue that discharge, however. Rather, the City proposes to
direct its sludge flows to the swiftly moving waters of the
"Sylvan Slough" branch of the Mississippi River (Tr. 12; 43; 62;
66; 157; 177-178; 212-214).

The Mississippl River, of which Sylvan Slough is part, is
extremely large; Rock Island indicates the mean average flow of
the river is 52,200 cubic feet per second that of Sylvan Slough
is 9,000 cubic feet per second (Exh. 1, p. 11). The average
suspended solids concentration of the river's water is 57 mg/1
(Ibid.), which exceeds the standard (15 mg/1l) set by 35 Ill. Adm.
Code 304.124(a); average total iron concentration of the river
has been measured at Clinton, Iowa, some 40 miles upstream, at
1.675 mg/l, with a maximum recorded concentration of 2.7 mg/l
(Ibid., p. 16) and thus may also exceed the standard (2 mg/l).
The City of Muscatine (Iowa) public water supply intake is
located some 25 miles downstream of the Rock Island discharge
(Tr. 120). Fish are plentiful in the Rock Island area of the
river, with the variety changing with the bottom conditions (Exh.
1, p. 16; Exhs. Bl and B2 of Exh. 1). Fish are also abundant in
the Sylvan Slough portion of the river; two "important" game fish
species (walleye and sauger) are thought to spawn in the tailrace
of the slough (Exh. 1, p. 17).

Impact on the Receiving Body Of Water

Mr. James Huff testified on behalf of Rock Island regarding
the effects of Rock Island's discharge on water quality and other
features of Black Hawk Creek (Tr. 106-114) and the Rock River
(Tr. 110-11; 113). He stated that results of analysis of

109-604



sediments and water quality of the creek indicated that the poor
water quality of the creek, as measured in terms of its